VEPEIr0 : "oN Buimesg Z 1o | abed G1/8Z/1 :9%eq
€2 MYO0L 1d9 LSNVHX3 A3 : MaIA papojdx3 9-16G1-Y :UoISIAdY

Q104INVIN LSNVHX3
JaISHA oL

14
Q104INVIN LSNVHX3 w\
3dIS HAH Ol
adnodd



EXPLODED VIEW: EV EXHAUST CPL 70KW C3

DRAWING #: 0J6343A GROUP D
APPLICABLE TO:

ITEM PARTH# QTY. DESCRIPTION
1 0J6177 1 PIPE, EXH MANIFOLD 6.8L C3 RH (6.8L 70KW)
2 0J6179 1 PIPE EXH MANIFOLD 6.8L C3 LH (6.8L 70KW)
3 0F2808B 2 PIPE EXHAUST MUFFLER OUT
4 0AB765 2 RING GASKET, 2.5DIA
5 O0F4710 6 WASHER LOCK M10 SS
6 0F7200 6 SCREW HHC M10-1.5 X 50 SS FTH
7 080762 8 BOLT U 3/8-16 X 2.62
8 0G0007 1 DIFFUSER EXHAUST WELDMENT
9 O0F2981A 1 MFLR 7" X 9" X 25" (2) 2.5" IN/2.5" OUT
10 0F2962 1 MUFFLER STRAP
11 045757 2 SCREW HHC M6-1.0 X 25 C8.8
12 022097 6 WASHER LOCK M6-1/4
13 0F2830 1 MUFFLER BRACKET STIFFENER
14 0H2099A 1 CATALYST 3-WAY
16 022473 10 WASHER FLAT 1/4-M6 ZINC
17 0F2773D 2 EXHAUST BLANKET 800MM LG (6.8L 70KW)
18 088775 6 WASHER FLAT 3/8 SS
19 OF5447 1 BRKT MUFFLER
20 O0HO639A 1 PIPE, EXHAUST RH CPL EM
21 0F2773 1 EXHAUST BLANKET 1015M LONG
22 0F9071 1 SENSOR OXYGEN
23 0F6166 1 PIPE LH MUFFLER SIDE
24 0L1789 4 MUFFLER STRAP UPPER/LOWER
25 0G3163A 1 BLANKET EXHAUST MUFFLER 584MM
26 0C2454 4 SCREW HWHT M6-1 X 16 N WA Z/JS
27 0D3159 2 FLANGE, EXHAUST
28 049813 4 NUT HEX M6-1.0 G8 CLEAR ZINC
29 049721 4 SCREW HHC M6-1.0 X 35 C8.8 CLR

NOTES (UNLESS OTHERWISE SPECIFIED):
(1) EXHAUST BLANKET SHOULD NOT COVER OXYGEN SENSOR (ITEM 22).

REVISION: K-1591-C PAGE 2 OF 2
DATE: 1/28/15



